

# 绍兴中纺联检验技术服务有限公司

CNTAC Testing Services Co.,Ltd.(Shaoxing)

检验检测报告	防伪查询网址: www.fcl-sz.org.cn 防伪码: 8343502433	
报告编号 <b>: 4449818</b>	第1页,共2页	

#### **Applicant Information**

Applicant Name : S

: Shaoxing Honest Knitting Co.,Ltd.

#### **Sample Information**

Sample Description	:	One submitted knitted fabric in navy.
Style No.	:	PK 布
Colour Number	:	藏青
Sample Quantity	:	40*40cm

- Sample Received/Test Started Date : 2022-09-28
- Report Date : 2022-09-30
- The original sample is sticked on the last paper.

#### **Test Performed**

- Judgement according to:N/A
- Selected test(s) as requested by applicants. For details, refer to attached page(s).

#### Pronounce

The results shown in this report refer only to sample(s) tested unless otherwise stated.Not responsible for the authenticity of information provided by customers.

All the items are performed in the standard conditions, except the noted cases.

Except for the requirement of the client, the test results and the conformity judgement of this report do not take the uncertainty of the test results into account.

The test report cannot be reproduced, except in full. The copied report is invalid without seal.

Signed for and on behalf of **CNTAC Testing Center Co., Ltd.(ShaoXing)** 

Prepared by	Approved by	
丁敏	张冠萍	









## 绍兴中纺联检验技术服务有限公司

### CNTAC Testing Services Co., Ltd. (Shaoxing)

检验检测报告	防伪查询网址: www.fcl-sz.org.cn 防伪码: 8343502433	
报告编号: 4449818	第2页,共2页	

Test Result ---

#### 1. Color Fastness to Rubbing ISO 105 X12:2016

Unit: <**grade**> Dry 4-5 Wet 4-5

#### 2. Color Fastness to Washing ISO 105 C06:2010 A1S

Unit: < <b>grade</b> >	
Color Change	4-5
Color Staining	
Acetate	4
Cotton	4
Polyamide	3-4
Polyester	4
Acrylic	4
Wool	4



**Original Sample** 



====== End of Report ======



地址:中国绍兴市柯桥区创意大厦 10 楼 1001-1017 室; 11 楼 1111 室 Add: Room 1001-1017, 10F; Room 111, 11F, Creative Tweer, Keqiao, Shaoxing, China Tel.: (86 575)85665599 Fax: (86 575)85660909 E-mail: <u>testingsx@fabricschina.com.cn</u> (02) Web <u>http://www.c-uts.cn/</u>